














Parts List

Part Number | Part Description ID Number | Quantity
17-AV680-4 | Instruction Manual Bag IM 1
17-AV640-1 | Parts Bag #l PB1 1
17-AV640-2 | Parts Bag #2 PB2 1
17-AV640-3 | Parts Bag #3 PB3 1
80-AV680-1 | AV680 Matching Unit MU 1
810-0620-1 Base Insulator 1-1/4" x 12" IN 1
11-0680-1 AV-680 Coil Assembly L1 ]
810-0640-5 Base Tube 1-1/2"x 12" BA 1
810-0640-2 Radiator Section 1-1/2" x 72" BB 1
810-0640-3 Radiator Section 1-3/8" x 75" BC 1
810-0640-4 Radiator Section 1-1/4"x 75" BD |
810-0640-9 Radiator Section 5/8" x 36" BF 1
17-AV680-9 | Small Tube Bundle ST 1
17-AV680-10 | Spoke Bundle BS 1
735-0680 Antenna Mounting Plate MB 1
810-AV640-23 Radiator Section 3/4 x 24" BE 1
Small Tube Bundle 17-AV680-9
Part Number | Part Description ID Number | Quantity
810-0680-55P | Stub Section 3/8" x 55" El 4
810-0680-60 | Stub Section 3/8" x 60" E2 2
810-0680-44 | Stub Section 3/8" x 44" E3 2
810-0680-6 Stub Section 5/16" x 6" Rod CP 8
758-2764 72" Stainless Steel Whip CcwW 7
Spoke Bundle 17-AV680-10
810-0680-48 | 1/8" 48" Aluminum Rod SP1 8
810-0680-36 1/8" 36" Aluminum Rod SP2 4
810-0680-25 1/8" 25" Aluminum Rod SP3 4
810-0680-15 1/8" 15" Aluminum Rod SP4 4
810-0640-28 1/8" 40" Aluminum Rod Spares 2




17-AV680-4

Part Number | Part Description ID Number | Quantity
925-AV680 AV-680 Instruction Manual MN 1
925-0006 Hy-Gain Warrant Card WC 1
784-1780 Waming Label WL 7
17-AV680-1
Parts Bag #1 | Part Description ID Number | Quantity
656-03758S 6-32 x 3/8" Screw SS S1 48
656-0500S 6-32 x 1/2" Screw SS S2 12
656-1250S 6-32 x 1-1/4" Screw SS S4 12
656-15008 6-32 x 1-1/2" Screw SS S3 6
656-17508S 6-32 x 1-3/4" Screw SS S5 2
705-0632S-K | 6-32 Nut W/Lock SS N1 82
660-0375S 10-32 x 3/8" Screw SS S6 12
711-1037S #10 Lock Washer SS W1 8
745-3104S #4 Hose Clamp SS 12
705-1032S-NL [ 10-32 Nut Nylon Insert SS N3 8
662-20008S 1/4-20 x 2" Bolt SS S8 -
705-2520S-NL | 1/4-20 Nut Nylon Insert SS NS5 8
745-3110S 1" Hose Clam SS HC2 1
745-3112S 1 1/2" Hose Clam SS HCl 3
765-1002 1/8” Rod Cap RC 22
745-3108 Counterpoise Ring SS W/tabs RI 2
745-3116S #16 Hose Clamp SS 3
765-1062 Plastic Ca 5/8" C2 1
17-AV680-2
Parts Bag #2 Part Description ID Number  Quantity
735-1610 Radiator Clamp Bracket RB 16
195902 Mast Saddle BR2 2
170035 AL mast block BR1 2
561016 3/8 split washer SWi1 4
555694 3/8 x 16 nut NB1 4
013209 3/8 u-bolt uB1 2
543792 5/16 u-bolt uB2 2
564792 5/16 split washer SW2 4
555747 5/16 x 18 nut NB2 4
17-AV680-3
Part Bag #3 Part Description ID Number | Quantity
735-1618 Single Stub Base Bracket SBI 2
735-1611 Dual Stub Base Bracket SB2 1
738-0680-3 Single Stub Insulator P3 5
738-0680-1 90 Degree Stub Insulator Pl 2
738-0680-2 180 Degree Stub Insulator P2 2
11-AV620-1 | Jumper Wire J1 1















































































